@ Full Circle Service

System two
Parts List




SYSTEM TWO FINAL ASSEMBLY. PART 1

\/6\\7 EE NOTE 7 f;f-)\— 2 REQD.

)

L EUREH 2SS, () MUST BE FULLY SEATED WITH NG
GAP BETWEEN PUNCH SSS.AND PERFORATION TN
210 RLATES (D&

2.FIGHT & LEFT.PRESSURE BAR LINKS €592.63 SHOULD BE
POlNTING IN SAME DIRECTION O SHAFT.

2. HUR 0K DRIVE LIS Ass'v.@%ma’“ MUST BE POSITIONED
INTO HOLE B RESFELT VE [1=1-% LAaTE .

4. SHOULDER ﬁg mu‘rg%i@guu LEET WANDED THREADS

B5.

ApD LOCTOTE 63 78 TH!
5,400 LOSTTE £ T0. THREADS 0 SHOULDER. BOLT @8,
5. PRIGR TO IMSERTING LONG PIYOT.E9, MOVE THE ECCENTRIC
TRIVE FORWARD AS SHOWN..
7. ATTREY B EXTENSIOR SERING g wiTH OHE END OH THE. BRALE
T3 AHE THE QTHER ON THE LONG SEREW{SE- SWITCH ASSE, Bl_\')@\
3 SWITCH ASSEMBLY MUST FINGT FREELY,ABSUT SCREW. F@ .

NG

a0 (B) GREASE BOTH SIDES.

e ADD (B} GREASE WHERE INDICATED.

z 3ERD.
MEW AA

LaEE MOTE B

@REH SEE KOTES 2 &3

IS PRANTIW. LINE
YIEY EFVSUART E DRI | INRs]

15, BRAWN. FOR_CLARITY CNV.

42



SYSTEM TWO FINAL ASSEMBLY, PART 2

DRAWIMG IS WATE FOR ASSSMBLY GUIDELINES D41,
REVIEW INDVIDODAL PART DRAWING FOR MORE INFORMATION.

ST NUTE 4 @

1, A “RARNESS 6570 SwTCH E14S INDICATED, PRIDR T2 AUDING .

COVER uosg:. ACTATE SWITCH COUNTER CLOLKWISE T3 MAKE SURE

THAT THE RO.LER GN THE EWITCH STICWS GUTGN THE WAY OF ChIP TRAY.
2. DO NOT TVER THGHTEN USE LOW TORQUE AR GUN OR BATTERY POWERED

DRI, SCREWS EASILY STRIP PLASTIC. ) - -
> SURB RIS TR NG Eo= of PLATASLALLE Haues ma @y BOTTOM VIEW-OF ITLy (3
4, ASSEMBLE {3 onTo {0 PRIOR T0 ADDING T SCREWS . % COVER S_PPLIES LID 0.}

1 REZD.F0% 00V, 1 REGD Bt SEWNERT

- ALaD.- 15V

@

Note:
Inside Terminals Secondary
Outside Terminals Primary

74 k-4 rEQD

(}m HOLD CHASIS
N TO BASE.

7 REGD

TO ASSEMBLE HOUSIMNGASSY.

VIEW B-RB
(BOTTOM ViEW)



NOTES:

REF 5EE NOTE 2

—— HEATER - @ROUNDING - BELOW.

SYSTEM TWO

SEE RIGHT HAHD SIDE PLATE

SEENOTE 3

TEAMIRAL BLOCK DEF
USED FOR 230V, ONLY

@ {125) /241125

[Rul |
USED FCR 220N, GHLY
2 REQT

o
()

SEE.L R SIDE PLATE. ; Bh)-nes

@ GROUNDING ~BELOW, |

@115 & 230 kac ouEY PO BOART SHOWN (M PULLED GdY
¢? LAYED IN A HORIZONTAL POSITION,

FOR LLARITY.
"VIEW LOORING INTD BASE, SHOWING
HOOK-UPS”

ALt ELECTRICAL

ORANGE WIRE, ITEM E5, SHOULD EE POSITIONED KEXT TO THE

| BRACKET, ITEM #1, AS SHOWN.

/@PEF.

2 )—HEF.

Pt
. . Ao PCE GROUND
} // . 115 & 230 V ONLY
o GRET/RED WIRE 75 //\/ s FLQ»} @
- 8
ORANGE WIRE 2 Yz

AN SRS
SWITCH, ITEM 8¢, SHOULD BE INSTALLED AFTER TURRET ASSY., I” EEENEN %
IEN 84, AND PRESSURE BAR ASSY., TEM 55, ARE INSTALLED, Fil 0 S o
WIREES FROM. JARMESS. SHOULD PASS THRU 2 NOLE.IK TURRET, & 2o ™
REMOVE FUSE HOLDER FROM REAR OF POWER IRODULE, ITEM 55, | \.@ :
TOINSERT FUSE, ITEM 56. N

~
| -
LEFT HANE SIDE PLATE , SHOWNG
STATIC COKTROL GROCND WIRE CORR.
{230V ONL)

THE PCB ASSY., iTEM 87, TO BE INSTALLED AFTER GHASSIS IS
ASSEMBLED TO BASE, [TEM 64. CABLE ON THE FCB ASSY. SHOULD
BE BUDED THROUGH THE SLOT ON R.H. 8IDE PLATE, ITEM 1.

Melel
Z50V.

WIRING DIAGRAM
P

230 vOLT\ CNLY

_~—[TERMINAL BLOCK)

BLuE

4
'L*‘ Aot h]
—_ T
-:.D N —— T
GHIDFE ¢ }a? e Z‘L:E G
- g ® o4 fe
{Power Mopyie) g o
- kil i
\ | HEAT
g
T o ¢ —
/.“'. =10 RIGHT BIREEI f l
| B SIDE PLATE | POWER )
[ I [ = TC LEFT ZIDE PLATE
By T g (115s230vomv:®
L E
JUMPER SETTINGS MICRG; .
I Okl 2 SHOULZ BE
X TONTEGR ALL GYSTEM £
{J“ Bawi VERSIONS
) FHRUTS

Lo

[ ey

TO XFRR MOUNTING

N—CROUND WIRE FROM
PANEL. CONN.

=

_RiGHT HAND STDE PLATE SHOWING
EROUND WIRE TROM PANEL CONN.

(PRES, EAR) E,wp) (Bl
Toc) | BDCY
SYSTEM TWO WIRING DIAGRAM

MITOR ERAKE
SOLE MSIT

i oM
i ACBADTAR
]
i T ewn REV
i [—L—
AR
: =
’—‘q
. 3
! 51
ProloW i
P .
(5] TUMFER Pl :_2_:
JE
(3] veza) T
[TACga 1{5,«3:1@%;-7@-__333\
'55"/54 - J l L‘ﬂswu
| ar T e T sunen
E'—ﬁq/ A TEAY
- LA
¢
SYSTEM T __FLECTRICAL

SCHEMATIC



SYSTEM TWO FINAL ASSEMBLY

ITEM NO. DESCRIPTION QTY COMMON SB-JAPAN SB-230V VB-INT'L 220V VB-DOM 120V SB-DOM 120V
1 SIDE PLATE SUB ASSY, R.H.S. 1 9783627
2 SIDE PLATE SUB ASSY, L.H.S. 1 9783628
3 MOTOR & CAM SUB ASSY 1 SEE DRAWING FOR MOTOR AND CAM SUBASSEMBLY
4
5 GREASE, LUBRICATING AR 1961503
6 CRANK PUNCH DRIVE 2 9781082
7 SPACER .861 X .010 2 1925136
8 ROLL PIN 3/16x7/8 2 1929233
9 TIMING SHAFT ASSEMBLY 1 9781060
10 SWITCH & BRACKET ASSY, S3 1 9783537
11 SCREW FLT HD PH-2-56X5/8 1 1902634
12 HEX NUT, 2-56 SELF LOCKING 1 1927401
13 BRACE 1 9781061
14 SCREW SOC SET 8-32X1 1 1900021
15 SCREW HEX SOC FLT HD 6-32X1/4 2 1900633
16 SPRING EXTENSION 3/4" 1 9779271
17 PUNCH HOUSING SUB-ASSY, VB 1 9781814 9781814 9781029 9781029 9781814
18 SCREW HEX SCO CAP 1/4-20X1/2 8 1900538
19 WAHER MEDIUM SPLIT LOCK 1/4 8 1926018
20 NUT, HEX 1/4X20 6 1926729
21 LOCKWASHER INTERNAL TOOTH 1/4 2 1925804
22 SHAFT & DRIVE LINK ASSY, R.H.S 1 SEE DRAWING FOR SHAFT AND DRIVE LINK ASSEMBLY
23 BEARING 2 9776609
24 SPACER 1 1925220
25 LINK ASSY, L.H. PRESSURE BAR 1 9781556
26 DRIVE LINK ASSY, L.H.S. 1 9783539
27 RETAINING RING 1 1930544
28 PLATE DRIVE 2 9778732
29 SPRING DRIVE 2 9781158
30 HEATER ASSEMBLY 1 9777072 9777072 9776678 9776678 9777072
31 LINKAGE ASSEMBLY, R.H.S. 1 9783542
32 LINKAGE ASSEMBLY, L.H.S. 1 9783541
33 LINK BIND 1 9781060
34 ACTUATOR 2 9781049
35 STUD PIVOT 2 9779351
36 STUD PIVOT 2 9781083
37 WASHER .50 OD X.26 ID 4 1925206
38 WASHER, FLAT PLASTIC 1 1925208
39 WASHER, SHIM .50 OD X .26 ID 6 1925107
40 RETAINING RING 4 1930510




SYSTEM TWO FINAL ASSEMBLY

ITEM NO. DESCRIPTION QTY COMMON SB-JAPAN SB-230V VB-INT'L 220V VB-DOM 120V SB-DOM 120V
41 WASHER, FLAT, .875X.253X.05 THK 1 1925130
42 E-RING .185 DIA 1 1930530
43 WASHER, FLAT .263 ID X .80 OD X .025 THK 1 1925133
44 ROLLER CUTTER ARM 1 9779084
45 BEARING 2 9781122
46 WASHER CRANK LINK 2 1925117
47 RETAINING RING 1 1930520
48 SCREW SOC-HD SHLD 10-32X.625 1 1900803
49 HEX NUT 10-32 1 1926702
50 SCR 10-32X5/8/1/4 SCH HXOC LH 1 1900809
51 NUT 10-32 LH THREAD 1 1926731
52 LOCTITE 242 AR 1960512
53
54 BASE SYSTEM TWO & THREE 1 7704967
55 WIRE HARNESS MAIN SYSTEM TWO 1 9783679 9783680 9783680 9783679 9783679
56 FUSE 5X20MM 1 1970124
57 SW SNAP ACTION SPDT W/ROLLER 1 9781142
58
59 SCR 2-56 X 1/2PP HD INT STAR WASHER 1 1911135
60 NUT PLATE SWITCH #2-56 1 9778618
61 RACEWAY COVER 1 7704968
62 SCREW PH PAN HD 6X1/2 TYPE A 2 1905106
63 WASHER FLAT #6 5 1925119
64 RUBBER FOOT 4 9781363
65 PCB ASSEMBLY 1 9783596 9783668 9783668 9776634 9776634
66
66
67
68
69 CAP MOTOR RUN 1 6205044 6205038 6205038 6205039 6205039
70 MOUNTING BRACKET 1 6205041 --- --- --- ---
71 SCRW PHIL PAN HD 8-32X3-8 1902804 QTY =12 QTY =12 QTY =12 QTY =10 QTY =10
72 TRANSFORMER, HEATER POWER 1 9784041 9784040 9784040 9784039 9784039
73
74 SCREW PH PAN HD 10-32X3/8 MACH 4 1902805
75 SCREW PH PAN HD 8-32X1/2 1925809 QTY =1 QTY =2 QTY =2 QTY =1 QTY =1
76 LOCKWASHER EXT TOOTH #8 4 1925903
77
78 NUT HEX 8-32 1926701 QTY =1 QTY =2 QTY =2 QTY =1 QTY =1
79 CABLE CLAMP 1 193103




SYSTEM TWO FINAL ASSEMBLY

ITEM NO. DESCRIPTION QTY COMMON SB-JAPAN SB-230V VB-INT'L 220V VB-DOM 120V SB-DOM 120V
80
81 DOUBLE SWITCH & BRACKET ASSY 1 9783538
82 LOCKWASHER #6 SPLIT MEDIUM 1 1926005
83 SCREW HEX SOC CAP 6-32X1/4 1 1900594
84 PRESSURE BAR SUB-ASSEMBLY 1 7704962
85 RETAINING RING 6 1932502
86 TURRET GUIDE ASSY, SYSTEM TWO 1 7704963
87 PCB ASSY CRS SYS TWO DK GRAY 1 9781128
88 SW COND RUBBER SYS TWO DK GRAY 1 7704994
89 NUT HEX 6-32 4 1926707
90 SWITCH SNAP ACTION SPDT S1 1 9781592
91 SCREW PH PAN HD 4-40X3/4 2 1902840
92 WASHER LOCK #4 EXT TOOTH 2 1925909
93 NUT HEX 4-40 2 1926711
94 END CAP LH TURRET SYSTEM TWO 1 7704975
95 END CAP RH TURRET SYSTEM TWO 1 7704976
96 SCREW PHIL PAN HD 8-18X3/8 8 1907832
97 SCR THD CUT PH PAN HD 6-32X3/8 4 1907830
98 TURRET BACK COVER SYSTEM TWO 1 7704977
99 SCREW PH PAN HD 4-14X1/4 PLASK1 2 1908602
100 WASTE TRAY 1 7704978
101 HOUSING & PUNCH GUIDE ASSY 1 7704965 7704965 7705097 7705097 7704965
102 COVER SUPPLIES LID HINGED 1 7704985
103
104 COUNTER COVER SYSTEM TWO & THREE 1 7704986
105 COVER SUPPLIES LID FIXED 1 7704987
106 ADHESIVE SICOMET CYANOACRYLATE AR 1960508
107
108
109 INFORMATIO CARD ENG SYS TWO 1 7704988
110
111 TUV PRODUCT SERVICE GS LABEL 1 1128417 1128417
112 CAUTION LABEL 1 600900 6009001 6009001 600900 600900
113 CSA NRTL/C LABEL 1 6009413 6009413
114 LABEL CE MARK .875 IN 1 6009178 6009178
115 LABEL DENTORI SYSTEM TWO/THREE 1 9781697
116 PATENET LABEL 1 6009400
117 LABEL CAUTION HOT SURFACE 1 1154236 9781617 9781617 9781618 9781618
118 OVER SIZE BLK EQUIP. TESTING AR 1132850 1132850 9741170 9741170 1132850
119 1X11 BLK EQUIP. TESTING AR 1132830 1132830 9741010 9741010 1132830




SYSTEM TWO FINAL ASSEMBLY

ITEM NO. DESCRIPTION QTY COMMON SB-JAPAN SB-230V VB-INT'L 220V VB-DOM 120V SB-DOM 120V
120 PAPER A4 TESTING 70 1128331
121
122
123 SCREW 2 1902868 1902868
124 WASHER 2 1902805 1925805
125 NUT 2 1926714 1926714
126 LABEL KIT 1 7705135
126A PAD SPACER 2 9781498
126B EDGE GUIDE MARK, LINE 1 7705127
126C EDGE GUIDE LABEL 1 7705135 7705135 7705098 7705098 7704989
126D DECAL, OPERATING TIME 1 7705135 7705135 7705135 7705135
126E LABEL, ECC COMPLIANCE 1 6009106 6009106
126F LABEL, CANADIAN, CLASS A '96 1 6009247 6009247
126G FUSE LABEL 1 1963914




Settings With Housing & Punch guide assy, ltem #101 off Linit

PL boars Dip Switch setting
ONLY #5 SHOULD BE "ON" FOR ALL MODELS

8-32 Son set sorew seffings, item #14 o
Moie: £3 switch assy, item #10 must sivot freely with attached spring, tem #18
Position 8-32 $os set sorew as fallows: -
120VAADY - approximately 12" of the screw orobruding out of the Brace, Rem #13
240V~ approwimately /4" of the serew protruding out of the Brace

Pawl Tip ssttings, (sheet 2. ref. Right Mand Side Plate. item i1}
Pawl ghould have & clearance of 080" to 090" from 7 Tooth Rechet, whan Punch Assy
is &t fully reisad position, Use TN G-2283 ta adjust or us the thickness of the
binding strip &8 2 gauge.

Pawl Tip 08¢ - .90

=

Ratchet Tonth

PAWL TIP ADJUSTIAENT

Pawt Guide settings.{sheet 2, rel. Right Mant Shall & Drive Link assy, item #22)
slightly bend entire Pawl Guide away from Pawt with 3 scrow deiver if required to prevent
Pawl from catching on Pawl Guide

Heater Assy, flom #30
$TTTOT2 - Surebind
Using & small C-clanp with a teflon tip, gantly tighten]1/4 tum) the first 2 and
last 2 positions of tha heater Blade, This prevents the blage from gutting into
fhe binding strips.

Testing

UNIT SHOLLO: HAVE SUCCESSFULLY PASSED THE FOLLOWING TESTS:
GROUNDINGACONTINUITY TEST
DIELECTRIC TEST

Calibration
BEFORE MAKING ANY TYPE OF CALIBRATION TG UNIT
ALWAYS UNPLUG UNIT TQ AVOID POSSIBLE
SEVERE ELECTRICAL SHOCK

PBungh Qperation

1 Plgce the Turet, iterm #86, in an upright pesitien, so that it rests on ihe side plates.

2 Move the Pressurs bar, ter %84, 20 that it is seated on the furret,
(This will allow the punci cyzle to start)

3 PLUG !N LUNIT, T machine "ON', and he "REALFY" indicator should be it

4 Press the "PUNCH" buiton
The motor should maks one complete roiation and STOP when the Eccentric
Drive{pee page 2} moves a< far away from the Punch Assy Hem 347,
If the: metor does nat rotate, check that the Doubls switth & Brackel assy
iem #81,are not baing activated by the Cams, Loosen the sarews on the Dauble
Switch and Bracket assy. i necessany 50 that the svdtches pivot freely. Adjust
the Switches urtil beth the Cams actuates the Switches when rofating.
This may require tha unit be tumed "OFF" whan the Sccantric drive is fully
extonded forward. Adjust the Cams and tighten set soraws

§ Punci: 3 sete of 22 sheats af paper

% The Jam-Slopper teeture will sense a high pager load,

in| tio)

1 Same as step 1 above

2 Add screws, items #53 & #97 to atiach Tumret assy, DO NOT TIGHTEN

3 Plaze a binding strip {with holes) and placs it over the locating PIN in the strio recess
on the Turvel. Wake sure the strip is properly pesitionad with the Pin.
Textured sice dowr.

4 PLUG I UNIT, Turn machine "ON", and tha "READY" indicatar should be It

5 Move Pressure har forward{dllows the Bindirg cydie te start) but DO NOT plase on
binding strip. Holdfing the Pressurz bar aporox. 2" from stip. Press the "BIND™®
buttan. When the Hasar blade, itam #30, moves forward so tnet the blads is
underneath the binding strip quickly turn uni "OFT

6 Carefully move Turet $o that the binding sirip is eentersd with the Heafer bladz
(Usually moved {3 the left)

7 Apply an even amount of pressure slang the top of the Turret assy as the
screws are tigntensd to the Bracs, Kem #12.

2 Add the seaond binding stp Awith the sinsh and niaes the Pressure bar on tip of th fat]

9 Turn maching "ON" and prass the "BIND" Button. ({ Pressure har should be firmly pressed

53 Heat Stop Switch

Switch Bracket
% Frame Brace (Cut View)

Ser Screw Clockwise - shorter heat cycle (COOLER)

CALIBRATIONS AND ADJUSTMENTS

against the strips - check Pawl settings) The "READY™ indieator shauld
flash during the bind cyals and you will hear beaping. Both will 5o sut upor
compietion,
IF THE BINDING CYCLE IS NOT COMPLETED, THE TRAY-FULL AND READY
INDICATORS WILL FLASH ALTERNATELY.
Turn maching "OFF" and "ON", ar, press the "BIND" or "PUNCH" bagton.
1Rekind the document. i the binding cycle is incomplete again, adiust
the B3 switch, item #10. Tur the 8-32 Sot sl screw, itam #14,
far the following resuits

Counter Clockwise - Longer heat cyels {(HOTTER)
Note: Ratate set screv 174 tumn at 2 fime and test
10 Raise the pressure bar and remove the strip sef. Rivet protrusion 023" Max, Bind should
be set for 010" to .018".

Insufficien Heat Covrect leat Excessive Het

11 (Repeat stap10) two times with 22 %0 30 sheets of papar,
12 Tray Full Indicafor Light #luminates after 50 binds, remove and emply waste tray
with the power on to reset lamp.

Afer sucoesshlly completing the sbove adjustments, assemble the Rousing & Punch Guide assy,

ltem #101, to unit. Repeat the Binding Opevalion above 2 times.
Notg: Cycle the punch heltfway and tum unit "OFF" in order to install Housing,

Fixed Cover Supplies Lid

Add Decal Punch, item #7108, fo Cover Supplies lid, item #3105, Aoply Adhesive Sicoret,
itern #106, ta Cover Supplies lid and to iront left Bese Housing, item # 54,
Blake sure Cover aligns with all edges before asplying hoiding clamp.

Punch Edge Guide Adjustment

With Housing & Punch guide assy, tem#10t Gn Unit

Use the apprograte tool 1 st the Punch Edge Guide
Note: Turn Unid "OFF" when Punch pins are down to adjust paper quids.
Velobind. TN G-2381
Surebind: TN 3-2382

Apply Decal Edge Guide, item #:07. 1o Punch Edge Guide (See drawing). Decal
must align with appropriatz satings or Dacal Punch, iem #1068
Valobind - 11"
Surebind - Ad

— o mav. oy

R WKK\ |9 C)_ 230V, Nty

Velobind OniL.Y
Adjust the punch edge guide to the correct paper length. Check the punch
afignment by punching a shest of paper and folding i in half fong the punchad
edge. (See below) Maich the holea up; If the comers of the papar matoh with
no overap, the alignment is correct. If not, readjust the guide and repeat the
process until the edgea are square.

5 ®

/if";v. DMLy

e

.
Wy onee

m

VIEW AR

@
15 M ONY



RIGHT HAND SIDE PLATE SUB-ASSEMBLY

NOTES:

LITEM(7)- PAWL ,MUST ROTATE FREELY
IN THE FULL SWING RANGE IN BOTH
DIRECTIONS BY ITS OWN WEIGHT.

2 .RING STAKED PIN MUST WITHSTANL
A 200LB. FORCE APPLIED PARALL
To AXIS OF PIN.

3. DO NOT OVER TIGHTEN LOCKNUT @&
BEARING (&) WILL DEFORM,

NO. DESCRIPTION QTY. PART NO.
1 SIDE PLATE 5YS-2, RH 1 9784060
2 COMPRESSION SPRING 2.5 1 9776603
3 PILLOW BLOCK 1 9776665
4 BEARING - 230/101 1 9776608
5 WASHER, FLAT #8 2 1925008
6 LOCK NUT, 832 2 1927406
7 PAWL 1 o78ier2
8 PAWL LINK 1 9781888
N 9 DRIVE PIN 1 9781871
10 SPEED NUT, 312 DIA 2 1931301
11 BRACE, SYSTEM-2 1 7704980
12 SCREW 8-32X3/8 SLOT HEX HEAD 2 1907321
13
14
15
- 16
R0 17 SCREW, SOC HEAD 4-40%3/8 2 1900501
e 18 LOCKWASHER, SPLIT #4 2 1926007
2] 19 SUPPORT SPRING 1 9781183
MOTE] 20
) 21
- } 22 GROUNG LABEL 1 1128416
¢ - o8 23 NUT & WASHER 4-40 (KEPS) 2 1926804
‘ : é © 24 GREASE WITH TEFLON 001 1962532
¥ 25 LOCTITE 242 001 1960524

£12
9 J—PRESS FIT

VIEW A-A
PAWL ASSY.



DOUBLE SWITCH AND BRACKET ASSEMBLY

2 REQD.
SEE NoOTE 2

NOTES!

LLROTATE BOTH SWITCHES

AS FAR. AS POSSIBLE 1N
DIRECTION SHOWN.

2.DO NOT OVERTIGHTEN, SWITCH
BODY WILL BDEFORM _

DOUBLE SWITCH AND BRACKET ASSEMBLY

ITEM NO. DESCRIPTION QTY PART NO.
1 SWITCH, SNAP W/ROLLER 2 9781142
2 SWITCH INSULATOR 2 9783651
3 NUT PLATE, SWITCH #2X56 1 9778618
4 SWITCH BRACKET TDC/BDC 1 9781136
5 SCREW 2-56x3/4 INT STAR WASHER 2 1911134



MOTOR AND CAM ACTUATOR ASSEMBLY

NOTES:

I.SLIDE CAM ASSEMBLY ONTO
SHAFT OF MOTOR AS SHOWN
=0 NOT TIGHTEN SET SCREW

MOTOR & CAM ACTUATOR ASSEMBLY

ITEM NO. DESCRIPTION QTY PART NUMBER

GEAR MOTOR PUNCH (110/115 V) 9781077
GEAR MOTOR PUNCH (220V) 9781351
MOTOR MOUNT 9781078

CAM SWITCH ACTUATOR ASSEMBLY 7705099
SCREW HEX SOC SET 6-32X1/4 1900020

O~ 0 b ==

1
1
1
KEPS NUT 10-32 2 1926803
1
2



LEFT HAND DRIVE LINK ASSEMBLY

NOTES
LTURN HUg B) 5o THAT 1T s
LOCKED WITH COUPL|ING REPLACE @ e

2. LUBRICATE WITH GREASE- Y

DRIVE LINK ASSEMBLY, LEFT HAND SIDE

. DESCRIPTION QTY PART NO.
SCREW, PH PAN HD 10-32X1 2 1902822
LOCKWASHER, INT. TOOTH#10 2 1925803
COUPLING REPLACE 1 9781062
LEFT DRIVE LINK 1 9778450
HUB 1 9778198
LUBRICATING GREASE AR 1961532



LEFT HAND SIDE LINKAGE ASSEMBLY

NOTE *

I"LUBRICATE
WITH GREASE

LINKAGE ASSEMBLY, LEFT HAND SIDE

ITEM NO. DESCRIPTION QTY. PART NO.
1 LINK. LEFT HAND 1 9781080
2 WASHER, 500D x .261 1D 1 1925206
3 LINK PUNCH 1 9781081 #
4 STUD PIVOT 1 9779351
5 WASHER, FLAT PLASTIC 1 1925208
6 RETAINING RING 1 1930510
7 LUBRICATING GREASE AR 1961532




LEFT HAND SIDE PLATE SUB-ASSEMBLY

NOTE

1.DO NOT OVERTIGHTEN LOCKNUT @),
BEARING WILL DEFORM,

ITEMNO DESCRIPTION QTY PART NO.
1 SIDE PLATE, SYS 2, LH 1 9784061
2 BEARING 230/101 1 9776608
3 WASHER, FLAT #8 2 1925008
4 LOCK NUT, 8-32 2 1927406



RIGHT HAND LINKAGE ASSEMBLY

NOTE ¢ o
= LUBRICATE WITH C-rFCEAﬁEA o

2 \/
ITEM NO. DESCRIPTION QTy PART NO. ~

1 LINK, RIGHT HAND 9781100

1
2 WASHER, .50 x .261 ID 1 1925206
3 LINK PUNCH 1 9781081
4 STUD PIVOT 1 9779351 e
5 WASHER, FLAT PLASTIC 1 1925208
6 RETAINING RING 1 1930510
T LUBRICATING GREASE A/R 1961532



RIGHT HAND SHAFT AND DRIVE LINK ASSEMBLY

NOTE:

ILmUSE TOOL‘Z ARBOR PRESS To STAKE
Pl

REFER TO /N 27BISSTEV e FoR
LINK ASSY, R H, PR, BAR(MADE OF
ITE ™M 4,5,¢, g?)
ITEMG MUST ROTATE FREEL 1N THE
FULL -s'utNCv rAMGE IN BOTH DIRECTIONS
By ITS OWN WEIGHT, ITEM, CONNECTING PIN
HEAD?@ SHOULD FACE. TOWARDS GUIDE PAwL

2~ TURN HUB(§) So THAT 1T 1S LOGKED WITH COUPLING REPLACE(J)

3- POSITION RATCHET 7 TOOTH (@) WITH ROUNDED EDGES FACING
GUIDE PAWL (B)

4- A LUBRICATE WITH GREASE ITEM |4 WHEREVER MARKED

ITEM NO. DESCRIPTION QTY PART NO.
1 SHAFT 1 9779233
2 RATCHET, 7-TOOTH 1 9781453
3 GUIDE PAWL 1 9781119
4 GROOVEPIN 125DIAX .75LG 1 1931541
5 CONNECTING PIN 1 9781870
6 LINK PRESSURE BAR 1 9780018
7 SHAFT LINK 1 9777227
8 HUB 1 9778198
9 DRIVE LINK, RIGHT HAND 1 9778449
10 COUPLING, REPLACE 1 9781062
" LOCK WASHER, INT TOOTH#10 2 1925803
12 SCREW, PH PAN HD 10-32x1" 2 1902822
13 RETAINING RING 1 1935044
14 LUBRICATING GREASE AR 1961532



SWITCH AND BRACKET ASSEMBLY

SWITCH & BRACKET ASSEMBLY, S3

ITEM NO. DESCRIPTION QTY PART NO.
1 SWITCH, SNAP ACTION SPDT S3 1 9781085
2 SWITCH INSULATOR 1 9783651
3 SWITCH BRACKET 1 9781138
4 SCREW, 2-56X3/4 PPH INT STAR WASHER 1 1911134
5 WASHER, FLAT #2 1 1925120
6 WASHER. INT LOCK #2 1 1925805
7 HEX NUT 2-56 1 1926714

PO NOT OVER TIGHTEN SCREMW
SWITCH BODY WILL DEFORM



@ 4,  ITEM61S PART OF THE LABEL KITS FOR THE SYSTEM 2

TURRET GUIDE ASSEMBLY

NoTe:

L THE DRAWING 1S FoR ASSembly
GUIDELINE ONU. PLEASE ReEview
INDWVIDUAL PARTS PRAWING FOR,
DETAILS.

ITEMW@SCREWS BEFORE ADRDING

2. ASSE] LE ITEM®) SPACER USIHG
ITE:M LABEL OVER THE SCREWS.

3. INSERT SPRING PARER GUIDE, ITEM (B
APPROXIMATELY }c"DEEP ON
SQUARE STUD BENEATH GUIDE
PAPER EDGE,ITEM (2).

VELOBIND & SUREBIND MACHINES PART NUMBERS
7705134 & 7705135

SEE NOTE 3 .
~
TURRET GUIDE ASSEMBLY ®
(7704963 - SUREBIND & 7705096 - VELOBIND) }
ITEM NO. PART NO. DESCRIPTION QTY @\@)
Turret Assembly - SB (Not
1 7704964 available separately) 1 4 PLACES
Turret Assembly - VB (Not
7705095 available separately) 1
2 7704972 Guide Paper Edge Bind 1
3 9776954 Spring Paper Guide 1
Screw Phillips FIt Hd 6/32 X
4 1902606 3/8 4
5 1951007 Spacer Control Panel PCB 4
6 7704973 Label Control Panel 1
7 7704919 Turret Switch Plate 1




FTHE DrAWING IS Fom ASSTmbly
SUIDELIMNE O, PLEASE REVIiEW
N NIUAL PARTS DrzAwmlg o,
D raiLss.
2=ADD: *SICOMET.GLUETEM 4, TO PN, iTEM =,
AS SHOoWwWN.

TURRET ASSEMBLY

®—\ BEOTTOM VYIEW

1

/" ITEM NoO.

" TURRET ASSEMBLY

(7704963 - SUREBIND&TTOSOQG VELOBIND)

PART NO.

7704974

9777400

9779358

9778682

1960506

DESCRIPTION

Turret Silkscreened - SB {(Not
‘available separately)

‘Turret Silkscreened - VB {Not
7704917 available separately)
.Strip, Cover SB ;
Strip, CoverVB
‘Locating Pin :
Adhesive Sicomet Cynoacrylate

AR



DETANL-E

It il

L]
I i I
]
I AL dAag el i

VIEW-A-A

1
|
G

NOTES:
1 ATAKE SURE T BERD 708 AT 57 AAGLE 23 KON, TS 15 T0 FRE VENT PARE CLT

(TEM Hir), FRONE FALLBVE OUT OF SLOT. OTWER 5D OF CL10 SHICL D RYE ASANST
GEAR, ITEM ¥ S,

2. GEAR, (TEMPS, AND GUICE KO, 1 TEM 0, SHOLELD SAAP IR FLACE a1 SOREN,
PunCH EDGE GUIDE, iTEM #9.

I LSE CRUTIGN NOT TG STRIF VHREADS WIHH.E TranTENIAEs StReEnS.

HOUSING AND PUNCH GUIDE ASSEMBLY
QTY PART NO.

ITEM NO. DESCRIPTICN
1 GUIDE PUNCH EDGE
2 PUNCH EDGE GUIDE SUPPORT
3 EDGE GUIDE RACK
4 LOCKWASHER EXT. TOCOTH #6
5 SCRE PH PAN HD 4-14X1/4 PLASK1
6 SCREW THD CUT PAN HD 5-32X1/2
7 BULLNOSE
8 INDEXING COLLAR GEAR
9 SCREW PUNCH EDGE GUIDE
10 GUIDE KNOB
11 WIRE CLIP PUNCH EDGE GUIDE
12 SCREW CLIP PUNCH EDGE GUIDE
13 GUIDE CLAMP PUNCH EDGE GUIDE
14 WASHER. FLAT #3
15 HOUSING TOP
16 SCREW PH PAN HD
17 WASHER, FLAT #38
18 SCRW PH PAN HD 4-20C3/8

1
1
1
2
1
1
1
1
1
1
1
2
1
1
1
4
4
5

7704884
7704893
7704992
1925504
1908602
1907829
7704983
@7e1217
9781228
7704979
9781262
8781253
89781254
1925008
7704982
1902804
1925134
1908604



NOTE ¢

| BEFGRE, TIGHTENING SCREW 1TEM 2, e
MAKE SURE THAT BLADE SUFPORT (=]
JITEM 12,15 CENTERED 1) RELATION
TATHE SUFFGRT BAR 1 TEN, T,

@ JU
i 2. USE TRAVEL ARRESTOR GTY (1) OR(2) il B
URGN THE TOLERANGE STACKUR, ZUREBIND GHLY T w T w 1 w w i
i
o > e
i) | . O 1/ LA
|y e — gy ——— gy }

L

E‘ SEE NOTE 1.

L

3

1 PLCE sures)
15 LS TRIOBMIE

0 HEATER ASSEMBLY
LT (a7r7072 - SUREBIND 8 6776678 - VELOBIND)
[ITEM MO, PART NG. 'DESCRIPTION " *" " 0TV 8B OTY VB,
: {SCR THD CUT PH PAN HD 8-
: CR PH PAN HD SELF TAP 4-
21907834 2dXU2 44
:INSULATGR HEATER
& 9781572 ASSEMBLYSB - 4
:INSULATOR HEATER

. oT7exel ASSEMBLYVB 1
i A4 9731153 |TRAVEL ARRESTORSB 2.

f 9776951 ' TRAVEL ARRESTOR VB

il 1907831

]

STRIP ASSY BLK
8. 9781839 TEFLONSB . ... .. 1.
:BLADE STRIP ASSY BLK
‘BAR SUPPORT ALUM
(T 0776884 MACHINED . . ... 1. 1
:SCR PH PAN HD THD CUT 4-
e 1907833 §40x1!4 4
9 1925119 ;WASHER FLAT #5 8
10 1925012 ‘WASHER FLAT .125ID 4
4
1

9781838

11 9779352 :STUD HEATER

12 9777029 .SUPPORT BLADE SB i
9779293 SUPPORT BLADE VB 1

14 9781163 SPRING SUPPORT 2 2

15 9779268 :SPRING TENSIONER 13 15



NOTES:
1. BEND SHQULD BE PERPENDICULAR AT BOTH ENDS. P U N C H AS S E M B LY
2. VISUALLY INSPECT PINS ITEM 5 FOR FOLLOWING:
+  RADIUS CENTERED
+  RADIUS TIP SHARP
3. ROUNDED EDGE OF ITEM 8 TO FACE QUT {2 PLACES).
4. LUBRICATE SURFACE INDICAED WITH GREASE ITEM 3 (8
PLACES EACH END).
5. BEND TAB SHOWN IN FIGURE A-A AND B-B IN THE
DIRECTION SHOWN. THIS SETS THE BACKGAGUE TABS TO
MINIMUM SETTING USING A FLAT BLADED SCREWDRIVER.
INSTALL THE PROPER TCOL YELOBIND OR SUREBIND
TQOL IN DIE SET THROAT AS SHOWN IN FIGURE A-A AND R __ PUNCHASSEMBLY
B-B SO THAT THE SLOT IN THE TQOL IS LOCATED ON THE
PUNCH PIN NEAR ONE OF THE BACK GAGE TAES.
ROTATE THE TQQL UNTIL IT CONTACTS THE ADJACENT
PIN. THIS WILL SET THE HEIGHT OF THE BACK GAGE
TABS.
REPEAT THIS PROCESS FOR EACH BACK GAGE TAE.

(TEMNO.. PART NO. :DESCRIPTION = QTY
: : {PUNCH ASSEMBLY
{COMPLETE SB -
INCLUDES HOUSING
: : :{9777425) AND ITEMS 2,
e, L STBIBN 45T ANDS 1
: :PUNCH ASSEMBLY
:COMPLETE SB -
{INCLUDES HOUSING
{(9778194) AND ITEMS 2,
4887, ANDS
SPACER e
SREASE LUBRICATING

SEL NOTE|

. aTsi00e
9779250
9215

4 781390 ACTUATORPUNCHSE "1
776385 ACTUATORPUNCHYE 1 |
% : :
...... 5 [ 9779684 PUNCHPINS [ 14VE
§ ..:.9778063 'RETAININGPINS = 3
7 ! 1925218 SPACER 3
8 . 1929105 14" SPEED NUT 3
i @ | 'e778448 PUNCH LINK 2
10 | o781095 DRIVE ECCENTRIC s
R DM 9779257 ISPACER 2
oAl OIBO : I NTot
© PUNLH PR @ @ . 12 USED
ope e s \ ' : “1/4-28 x 1-1/8 RIGHT
we L/ ] . 13 1900591 ‘THREADSCREW 1
[ Toanu\ :
& T SURESIMD THZ9; EX NUT RIGHT T
VRIRAD 12 109 S :
Frot = e .18 0 1928710 (THREAD A
- e R ; : 1438 % 108 LEFT
semores T2 DReciioN A—n BAAOE SCREW DRATER (.18 0 1900827 CTHREADSCREW = 1
apmezren : : 174728 HEX NUT LEFT
e s 751926724 | THREAD " i

D18 Tqes0siz LOCTIME22 AR
19 i 1925183 (WASHER P2




	SYSTEM TWO PARTS LIST COVER PAGE

	SYS 2 FINAL ASSY
	SYS 2 FINAL ASSY B
	SYS 2 WIRING DIAGRAM
	SYS 2 FINAL ASSY PARTS LIST
	SYS 2 CALIBRATIONS AND ADJUSTMENTS
	RIGHT SIDE PLATE SUB-ASSY
	DOUBLE SWITCH AND BRACKET ASSY
	MOTOR AND CAM ACTUATOR ASSY
	LH DRIVE LINK ASSY
	LH SIDE LINKAGE ASSY
	LH SIDE PLATE SUB-ASSY
	RH SIDE LINKAGE ASSY
	RH SHAFT AND DRIVE LINK ASSY
	SWITCH AND BRACKET ASSY
	TURRET GUIDE ASSY
	TURRET ASSY
	HOUSING AND PUNCH GUIDE ASSY
	HEATER ASSY
	PUNCH ASSEMBLY



